



National Test Center of **Polymer & Building Materials**

Tel:+86(0)1064208747,+86(0)1064200694, Fax:+86(0)1059202784,+86(0)1084290301

Address:No.14, Beisanhuandonglu, Chaoyang District, Beijing, China Post Code: 100013 +86(0)1064224642,+86(0)1059202479 Web site:www.plastictest.net

No.WT2024-070

CUSTOMER: Haoyang Environmental Co.,Ltd

0.4

2:024-04 03

0510

SAMPLES FOR TESTING

Name:

300g/m² filament non-woven geofabric

Manufacturer:

Haoyang Environmental Co.,Ltd

DATE OFRECEIPT:

ISSUE DATE:

THIS REPORT COMPRISESS P.

DIRECTOR: Rosot

CHECK: -



Test report

Report number:	WT2024-070	Total 2pages, Page 1				
Product name	filament non-woven geofabric	Inspection category	Entrusted inspection			
Entrusted unit	Haoyang Environmental Co.,Ltd	Specificatio n and model	PET 18-6-300- 2.2			
Production unit	Haoyang Environmental Co.,Ltd	Sample level	/			
The number of samples	6m×1m	Sample number	WTYP2024CSZ C070			
Sample delivery personnel	Yu Xinghua	Sample receipt date	2024.03.21			
Sample product Characteristics and status	Flat and undamaged	Sample collection location	Business hall			
Inspection conditions	20°C,65%RH	Date of inspection	2024.03.22 2024.04.05			
The basis of inspection	GB/T 17639-2023 《Geosynthetics filament spunbond needle- punched nonwoven geotextile》					
Inspection requirements	Unit area mass deviation rate, width deviation rate, thickness, tensile strength, elongation under maximum load, tear strength, CBR bursting strength, equivalent pore size 095, vertical permeability coefficient					
Test conclusion	The samples tested are tested in accordance with the test items, technical requirements and corresponding national standards required by the client. The test results are detailed on page 2. Report date (stan.): 2024.0					
Complete Pour	Only responsible for samples.					
Chief Inspector: 記格论 Review: 法公式 和此 化						

Chief Inspector: 纪袍状

Review:



Test report

Report number: WT2024-070				Total 2pages, Page 1		
Serial number	Inspection items		Technical indicators	Test results	Single item evaluation	_
1	Width deviation rate(%)		6m, -0. 5	6.01m, 0.2	Pass	
2	Unit area mass deviation rate(%)		300g/m,-5	$302g/m^2$, +0.7	Pass	
3	Thickness(mm)		≥2.2	2.28	Pass	IA
4	Tensile strength (kN/m)	From south to north	≥18	21.5	Pass	
		Crosswise	≥18	20.6	Pass	"战中心(耕
5	Elongation at maximum load(%)	From south to north	30~80	54. 3	Pass	时用章 04535
		Crosswise	30~80	56.8	Pass	
6	CBR bursting strength(kN)		≥2.9	3.5	Pass	
7	Tear strength(kN)	From south to north	≥0.43	0. 48	Pass	
		Crosswise	≥0.43	0.45	Pass	
8	Equivalent pore size O 95 (mm)		0.05~0.30	0.13	Pass	
9	Vertical permeability(cm/s)		$K \times (10^{1} \ ^{\sim}10)$ "), K=1.0~ 9.9	2. 64×10^{1}	Pass	
Complete Pour:	e Only responsible f	or samples.			IN T FR	

Chief Inspector: 化枪轮 Review: 查约约 Appended